Appendix 4 1

Government of Georgia
Asian Development Bank

Environmental Assessment Report

April 2011

Preparation of Feasibility Study and Detailed Engineering
Designs for Improving the Water Supply and Waste Water
Systems in Selected Urban Centres of Georgia

INITIAL ENVIRONMENTAL EXAMINATION REPORT
Improvement of Mestia Water Supply and Sewer System Subproject



2  Appendix 4

ABBREVIATIONS

Asian Development Bank

Biochemical Oxygen Demand

Cross section area

Civil Contractor

Chemical Oxygen Demand

Design Consultant

Executing Agency

Environmental Impact Assessment
European Investment Bank
Environmental Impact Permit
Environmental Management Plan
Government of Georgia

Grievance Redress Mechanism
[...]
makes the public participation mandatory in the process of environmental assessment,
ecological expertise and decision making on issuance of an environmental impact permit.
Under this Law, various projects/activities have been divided into four categories based on
their size, importance and potential environmental impact, and sets out permitting process
for each category.

46. None of the components of the proposed water supply improvement subproject in
Mestia are notified in the Law on EIP and therefore environmental impact permit is not



Appendix 4 21

required. According to current legislations in force, water abstraction from a surface water
source does not require any permission/approval from Government of Georgia.

47. ADB Review and Approval. For Category B projects the Draft IEE report are
reviewed by ADB’s Operational Department (in this case Central & West Asia Department)
and after addressing their comments, if any, the EA then officially submits the IEE reports to
ADB. Completed reports are made available on the ADB website.

H. Policy, Legal, and Administrative Framework

48. This section discusses the national and local legal and institutional framework within
which the environmental assessment is carried out. It also identifies project-relevant
international environmental agreements to which the country is a party.

1. ADB Policy

49. Superseding the previous safeguard policies (the Involuntary Resettlement Policy,
1995, the Policy on Indigenous Peoples, 1998, and the Environment Policy 2002), ADB, has
adopted a comprehensive Safeguard Policy Statement in 2009 (SPS, 2009). This Statement
describes common objectives of ADB’s safeguards, lays out policy principles, and outlines
the delivery process for ADB’s safeguard policy. It applies to all ADB-financed and
administered projects, and their components including investment projects funded by a loan,
grant or other means.

50. Aiming on promotion and sustainability of project outcomes by protecting the
environment and people from projects’ potential adverse impacts, the objectives of ADB’s
safeguards are to:

(i) avoid adverse impacts of projects on the environment and affected people,
where possible;
(i) minimize, mitigate, and/or compensate for adverse project impacts on the

environment and affected people when avoidance is not possible; and
(iii) help borrowers/clients to strengthen their safeguard systems and develop the
capacity to manage environmental and social risks.

51. The objective of environmental safeguards is to ensure the environmental soundness
and sustainability of projects and to support the integration of environmental considerations
into the project decision-making process. All ADB funded projects are screened at initial
stages of preparation and categorized according to significance of the project’s potential
environmental impacts. Projects are assigned to one of the following three categories:

Category A - Projects likely to have significant adverse environmental impacts, which are
irreversible, diverse or unprecedented and may affect an area larger than the
location subject to physical works. An Environmental Impact Assessment is
required.

Category B —. Projects with adverse environmental impacts that are less significant than
those of Category A projects, are site-specific, generally not irreversible, and
in most cases can be mitigated more readily than for Category A projects. An
Initial Environmental Examination (IEE) is required.

Category C - likely to have minimal or no adverse environmental impacts; EIA is not
required.



22  Appendix 4

52. The Mestia WSS subproject has been classified as environmental assessment
category B (some negative impacts but less significant than category A) according to the
criteria laid down in the checklists for sewerage projects and the checklist for water supply
projects of the ADB’s Environmental Assessment and Review Framework (November 2010)
that was especially prepared for the environmental assessment of the Georgia Urban
Services Improvement Investment Program.

2. Georgian Law

53. The Law of Georgia on Environmental Permit (2008) establishes legal bases for
participation of the public. The purpose of the Law is to protect persons’ health, natural
surroundings, material assets and cultural heritage in the course of the activity. The
installation of a WWTP and main sewage collector requires an Environmental Permit
including Environmental Impact Assessment. Discharge of WWTP must follow limiting
values.

54, The Law of Georgia on Environmental Protection regulates the legal relationship
between the bodies of the state authority and the persons or legal entities (without
distinction-legal form) in the scope of environmental protection and in the use of nature.
Rights and obligations of citizens in the scope of environmental protection are described.
Citizens may take part in the decision-making process in the scope of environmental
protection. Basically the use of water is subject to licensing. Endangered wild animals and
plants are listed in “The Red Book” and in “The Red List” of Georgia. Any activity relating to
the endangered species of wild animals and plants, as well as to deterioration of their
habitats are prohibited.

55. The state ensures protection of the environment and, correspondingly, protection of
water as its main component in The Water Act of Georgia (16 October 1996). All residents of
Georgia are liable to ensure the rational and sustainable use and protection of water. They
have to prevent its contamination, pollution and depletion. The dumping of industrial,
household and other garbage and wastes in water bodies is prohibited according to this act.
The disposal of industrial, household and other effluents into water bodies is permitted on
the basis of a license by the Ministry. With the object of protecting the Black Sea and
preserving its ecological system, all natural and legal persons (including foreigners) are
obliged to take measures for preventing pollution of the sea with waste water from the
sources of pollution located on the land. The use of a surface water body for discharging
industrial, communal-household, drainage and other waste waters is allowed only under a
water use license issued on the basis of the Ministry-approved multipurpose water utilization
plans and water management balance-sheet.

56. Environmental Assessment and Review Framework (November 2010, EARF) was
established for the Asian Development Bank funded Georgia Urban Services Improvement
Investment Program (or the Investment Program). This is prepared to adequately address
the ADB Safeguard Policy Statement (2009) requirements and is to be endorsed by the
Georgian government. Projects have to be assigned to Categories A, B, and C. General
mitigation measures are listed for anticipated impacts. Following criteria shall be followed
during investigation of a WWTP:

- distance to inhabited areas and cultural and touristic spots: at least 500 m

- discharge of the WWTP shall not cause any hazards to downstream users

- flooding of the river shall not endanger operation of the WWTP

- Project design shall ensure that sewage is treated at all times to wastewater
discharge standards as per the “Technical Regulation of Environmental Protection,
2008 (Decree No. 745), MOEPNR (Annex 5)



Appendix 4 23

[l PROJECT DESCRIPTION

57. A feasibility study was conducted to improve the water supply system in Mestia to
meet the design year demand (2040) and the project is formulated for implementation under
the proposed ADB funded Investment Program. Works are proposed to be implemented
through multi tranche funding. Table 4 shows the subproject and components selected for
implementation under tranche-1, for which, according to ADB requirement, this IEE is
conducted. Photographs of project sites are shown in Annex 3.

A. Subproject Components
58. This subproject focuses on creation of a new source based water supply system, and

is limited to bulk water supply facilities — source development, treatment facility, transmission
mains and storage. Construction of sewerage system, WWTP, and main collector is also

included. The descriptions shown in Table 4 are based on the present proposals.

Table 4: Proposed Subproject & Components Water Supply System and Waste Water

System
Water Supply
System
Infrastructure Function Description Location

Water intake
structure at
Mestiachala River

To collect 6,834
m? per day in
2040

Tyrolean weir,
underground
gallery to place
the intake pipe

Mestiachala, about 6,5 km northeast
of town, in a hilly area. Intake
structure will be constructed in the
river

Bulk flow meters

Monitor water flow
at the source

Bulk meter; 300
mm diameter; 1
unit

As above

Transmission Convey water 300 mm Alignment traverses mostly hilly

main from from head works Diameter MS areas. Pipeline will be laid along the

Mestiachala intake | to WTP for pipe over a field roads under ground.

(headworks) to treatment length of

new WTP site 5,76 km

Construction of Remove turbidity Chlorinator On a government-owned site,

treatment plant and disinfect situated in the northern outskirts of

with chlorination water; capacity the town. This is located above the

facility, clarifiers 6,834 m3/d road between the town and water

and filters intake. Sludge disposal method will
be clarified after final decision on
treatment process. Sludge will either
be disposed off on the landfill located
next to the WTP or on agricultural
fields if relevant legal standards are
met.

Transmission Convey water 280 mm Alignment traverses mostly hilly

main from WTP from WTP to new diameter MS areas on public land, river crossing

site to new high reservoir pipe over a

level reservoir length of app.

1,7 km

Construction of To provide for RCC surface On a government-owned site,

high level water storage reservoirs situated in the north-eastern outskirts

reservoir Capacity: of the town




24  Appendix 4

Water Supply

System
Infrastructure Function Description Location
1600 m?
Extension existing | To provide for RCC surface On a government-owned site,
Lanchvali water storage reservoirs situated in the south-western
reservoir Capacity: outskirts of the town
1,000 m?
Rehabilitation To provide for RCC surface On a government-owned site,
Lanchvali water storage water reservoir situated in the south-western
Reservoir Capacity: outskirts of the town
1,000m?
New reservoir To provide for RCC surface On a governmental-owned site,
WTP water storage reservoir situated in the north-eastern outskirts
Capacity: of the town
2,500 m?

Water testing lab

Regular
monitoring of
water quality

Construction of
laboratory facility
(50 m? building)
and provision of

Urban district of Mestia

equipment
Transmission Convey water 200 mm Will be laid along the existing road in
main from WTP to | from WTP to Diameter MS the centre of the town to Lanchauvli,
Lanchavli Lanchavli pipe over a private properties required
Reservoirs Reservoirs length of 3.5 km

Sewer system

Convey waste
water to WWTP

Main pipes 200 —
400 mm
Diameter app. 2
km

In the town in existing streets, river
crossings

Waste Water
System

Main sewage

To collect 6,834

DN 400, length

South-eastern outskirts of Mestia on

trunk m? per day in app. 50m river terrace, left hand side of
2040 Mestiachala River
Coarse screen Screening and Width of Inflow of WWTP
removal of coarse | spacing: 20 mm
material
Fine screen Screening and Width of Inflow of WWTP
removal of fine spacing: 6 mm
material
Inlet Pumping Pumping of waste | 2040: 174m3h Inflow of WWTP

Station water
Aerated Girit Sedimentation of 2m x 15m After screening
chamber grit (sand, gravel,

coarse material)

Aeration tank

Activated sludge,
de-Nitrification,
phosphorus
removal, diffused
air system

45m x 10m x 6m

After grit chamber

Final
Sedimentation
Tank

Sedimentation of
fine material,
return sludge to

32m x 5m x
3,80m

After aeration tank




Appendix 4 25

Water Supply
System
Infrastructure Function Description Location
reactor basin
Sludge storage storage of sludge diameter: 8m after final sedimentation tank
tank (circular tank) | for de-watering depth: 3.47
dewatering unit after sludge storage
Outflow Discharge of DN 400 After WWTP
treated waste
water into
Mestiachala River

59. The wastewater treatment plant (WWTP) will be designed according to DWA
Standards. The application of this standard will result in a very robust treatment process, so
that all required effluent criteria can be met even in case of chock loads.

60. All tanks will be constructed as compact concrete structures, so the space
requirements will be much reduced compared with more nature orientated technologies like
ponds or constructed wetlands. This compact design also results in a significant reduction of
odour emissions.

61. Like for all wastewater treatment plants (WWTPs) in the project towns with a capacity
up to 30,000 PE for Mestia the activated sludge technology with an extended aeration is
proposed. This process basically includes the following treatment steps:

(i) Screens

(i) Aerated grit chambers
(iii) Aeration tanks

(iv) Final sedimentation tanks
(v) Sludge storage tank

(vi) Sludge dewatering

62. The activated sludge process is a very common treatment method and has been
implemented many times all over the world. In the special case of the extended aeration, the
aeration tanks are dimensioned in such a way, that the sludge is stabilized simultaneously in
the wastewater treatment process. Therefore no additional process steps have to be
implemented for the separate stabilization of the sludge. This makes the treatment process
very simple and easy to operate.

63. According to the experiences of the Consultant, the technology of extended aeration
is the most economic solution up to a capacity of approximately 30,000 to 40,000 PE, in
case realistic prices for electrical energy will be applied.

64. The following figure exemplifies the treatment process.




26  Appendix 4

Figure 1: Treatment process for proposed WWTP for Mestia

Process diagram for WWTP
up to 30 000 PE
o 5
(= = =
= B 5
o a c 5
0o = c 3 2
§ 8 S8 o8 BE B sE
3] LRy =N ] o E =
S® E4 &3 <5 <8 i
Blower
station
|nﬂ0w Actvated shudge 1 OutﬂOW
o and aerobic sludge
{1 ] » I o stablisaticn -| -
4 £
7
Screen Crit
press |— l drsavatenny; Fetum shudge
- [Ps |
\g N Excess sludge
% = L e
2%
Cischargs Dizcharge Discharge Sludge
Iy Earudhill 10 [andfill to landfill storage tank

65. Outflow of the WWTP goes to Mestiachala River.

66. Table 4 provides an overview over the main components of the WWTP. The
descriptions are based on current design stage.

67. The main sewage collector will be laid within the access road to the WWTP. It has a
length of approximately 50 m and will be built in at a depth of approximately 2.2 m. The Main
sewage collector is indicated in Fig. 2. Cross section of the trench for the main sewage
collector will be as follows.



Appendix 4

Figure 2: Cross section of main sewage collector

R
=

B
", : !
~ h
o,
\\;{
/'/.'@
g .
<4
m}%

El

K

R AN
g

RRSTS
®
| oo
®

A =

Surface

Lower edge of sireet or track
construction as far as is present
Trench walls

Main backfill

Cover

Side backfill

Upper bedding layer

Lower bedding layer

Trench sole

Cover height

Thickness of bedding
Thickness of pipeline zone
Depth of trench

Shuttering

6L 137288
1L 1370.69

OL1570.28
L 1368,08

L 1353.60
IL 135140

GL 137,80
7 I 1aTsEn

I:l Constructlon
I:l Extenslon

27



28  Appendix 4

B. Construction Activities

68. There are four main elements in water supply component of the subproject:
construction of intake structure; laying of transmission lines; construction of water treatment
plant/disinfection facility, and construction of reservoir. Construction practices of these works
are briefed below:

69. Construction of Intake. This will involve construction of a Tyrolean weir to collect the
water from stream (exact construction details are however not available at this stage). A fully
perforated pipe (with one end closed) will be placed in the trench and filter material (locally